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% & (kgf/m’) ASTM C303-07 27
$id 3% & (kgf/em®) ASTM D412-06a 2.8
i & K (%) ASTM D412-06a 76
B &8 K 2 B F(%)(E R,22h) ASTM D395-03 27
M 48 3% & (kgf/om®)(10%% 7)) ASTM D1621-04a 5.1
R BB (%) ASTM D2632-01 39
1% 3 1% #(W/m - K) ASTM C518-04 0.0676

p 30 -0.9
o 3 R <+ 44 % (%)(50°C ,24h) ASTM D1204-02
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% 7K % (%)(23°C,24h) ASTM C272-01 3.9
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This Test Report is issued by the Company subject to its General Conditions of Service printed overleal or available on request and accessible at www.sgs.com.
Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report
refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unaulhonzed aiterallon

lorgery or faisification of the content or appearance of this report is uniawful and offenders may be pruseculed 1o the fullest extent of the law. it #5 EBIE A& 3] TW 4 9 6 3 7 4 7
i L AR R R AT R R ‘ﬁ ?{fil‘LIl-:?Hi EEFFE 7T AT {Ewww.s carn\—tis*[\ﬂ i i— AP ¢+ BI  HENRE W”Htiiéit_ - BRIEAH ‘w!“{ i #*5 G 4‘ .
(TR 2 AR5 U - AR R A FI R A al AR - BT AT Py Ea ML O IH"H’W M - R - DO - R B A

S6S Teiwen Ltd No. 115, Youyuan N, Rd.. Lungjing Shiang, Taichung County, Taiwan /& P %A A ok [ k3811538
&M i AL AL AT PR 8] | t(BB6-4) 2631-1838 f (BB6-4) 2631-1990 WWw.Tw.5gs.com
Member of SGS Group

4004



